



Certificate of Analysis

June 22, 2012

REPORT: The following report covers testing of the ThermoPrint HT by the methods listed.

PRODUCT: Pattern Paving Products ThermoPrint HT- Brick Red

SAMPLE: A 3 foot sample of the product was received on 9-7-11 and 6-20-12.

TEST METHODS

RESULTS

Binder Content	ASTM D 4797	19.10	%
Impact Resistance	ASTM D 256, Mtd. A	24.50	in.lbs.
Low Temp. Resistance	AASHTO T 250	no cracking	
Indentation Resistance	ASTM D 2240, Type A	70	
Water Absorption	ASTM D 570	<0.3	%
Flash Point	ASTM D 92	570	°F
Bond Strength	ASTM D 4796	318	psi
Skid Resistance	ASTM E 303	87	BPN
Specific Gravity	ASTM D792	1.97	

Evaluated by:

David S. Entekin, Technical Director

Swarco6104-6107FT.xls



6/22/12

Date

Notary Public